CRAWLER CARRIER

SC-210D

PARTS LIST




L.

2.

3.

TRANSMISSION

FRAME =« ¢ ¢« ¢

LOADING PALLET ¢ « ¢ s« o s o0




@ TRANSMISSION




(D TRANSMISSION 1/3
NO. PARTS NOS. PARTS NAMES Q1Y | STANDARD REMARKS
I— 1| 0116025641 | Back Gear 1
1— 2| 0116025571 | Back Axle 1
11— 3 0116025601 Input Axle Gear 1
I— 4§ 0040106003 | Ball Bearing 4 | 6003
15| 0600173008 | Oil Seal 1| TC173008
= 6| 0116026534 Input Axle 1
11— 7 0116065200 Brake Axle 1
1— 8 0116025651 | Clutch Gear 1
1~ 39 0116025661 | Side Clutch Gear 2
1—10 | 0116010000 | Clutch Spring 2
1—111} 0040106004 | Ball Bearing 2 | 6004
1—12 0116026005 | Clutch Metal 2
1—13 | 0116026040 | Bearing Cover 2
I—14 01160252113 Axle Case (L) 1
1—15 | 0040106006 | Ball Bearing 4 | 6006
1~16 | 0600305512 | Oil Seal 2 | TC305512
1—17 0116034000 | Oil Seal Cover 2
1—18 | 0036500055 | Snap Ring 2 | H-55
=19 011602566t | Axle 2
L—20 | 0010t00860 | Bolt 3| M8 x60(Cr)
1—21 0116025233 Axle Case (R) 1
1—22 | 0116025180 | Back 1
123 | 0020100010 Nut 4 | Mlo
1—24 | 0116004000 | Input Axle Collar 2 -
I—25 0116025611 | Top Gear 19T 1
1—26 0116025631 Low Gear 26T i .
1—27 | 0600173007 | Oil Seal 1| TC17300% -
1—28 | 0116025190 | 2nd Axle Collar 1
1—29 | 0116025621 | 2nd Axle Gear 1
=30 | 0116026030 | Gear Shifter B T
1~31 | 0300040409 | Spill 2| 4x4x9 (@A)
1-32 0116024000' Axle Case Packing 2
i—33 | 0100000016 | Bolt 8 | M8Xx35
t—-a4 | 0116025120 |Axle Gear 47T 2
1—35 | 01160240100 gggﬂi“éssj-on Case 1
1—36 | 0036100030 |Snap Ring 2 | 85-30
1—37 0116025170 | Axle Collar 2
1—38 | 0010101025 | Bolt 8 | Ml0oX25
1—39 | 0116026070 | Shifter Rod 1




(1) TRANSMISSION L2738
NO. PARTS NOS. PARTS NAMES QTY | STANDARD REMARKS
1—40 0116025201 Gear Shifter A 1
1—41 | 0116025410 Shift Lever Guide 1
1—42 | 0116025400 Shift Lever I
1—43 0116026111 Wire Stopper (L) |
1—44 | 0300050508 Spill 1] 5xX5X8 (i)
1—a5 | 0030800422 | gyping Pin #2 | # 4Xz22. #2.5%20
1—46 | 0116033400 | Clutch Lever (L) 1
1—47 | 0100000047 | Bolt z | M8Xx35
1—48 | 0116000000 | Trsnsmission Case (L)| 1
1—49 | 0036100020 Snap Ring 2| S—z2
1—50 | 0030300420 | Snap Ring Pin 2| ¢4 4X20
1—5i | 0116026050 | Clutch Rod 2
1—-52 | 0116026112, | Wire Stopper (R) 1
1—53 | 01160—0010 | Transmission Case (R}| 1
1—54 | 01000—0062 | Bolt 2 | M10xX120 (2£)
1—55 | 01000—0025 | Bolt 2 | M8 Xxllo (¥)
1—56 | 0116010200 Gear Shifter Spring 1
1—57 | 0048109998 | Steel Ball 1| ¢ 8ER
1-58 | 0116025551 Clutch Axle 1
1—55| 0116033410 | Clutch Lever (R) 1
1—60 | 0116026100 Brake Holder 1
1—GL ] 0116026110 Brake Shoe- 1
1—62 | 6062104020 Returning Spring 1
1—63 | 6012263000 Spring Install Metal 1
1—64 6012301000 Input Axle Pulley 1
1—65| 6012331000 Shift Change Lever 1
1—66 | 6066030030 | Grip 1| ¢12H B
167 203030032% | spring Pin 1| # 3x25 $ 525
1—68 | 0300000023 Spill 1| 5X%5x25 (@A)
1—69 | 6030020000 Sprocket 2
1—-70 6030201000 Round Washer 2
1—71 | 0015100614 Pan Head Screw 4 | M6X14
1—72 0027100008 Spring Washer 16 | M8
1—73 | 0116004200 | Collar 2
1 —74 0026100008 Flat Washer 12 | M8
1—-75| 0020100008 Nut 16 | M8
1—76 0116019200 Drain Plug 1| Mioxiz
1—77 | 0026100010 Flat Washer 1| Mo
1—-78 | 0020100008 | Nut g8 | M0

- ——



(D) TRANSMISSION 3/3
NO. | PARTS NOS. |PARTS NAMES QTY | STANDARD REMARKS
1—79 | 0116007000 |Seal Washer 1| M10
1—80 | 0116019100 |Refueling Plug 1
1—81 0116007500 |Refueling Plug Packing| |
1—82 | 0010700816 |Cap Screw 4 | M8 X16
1—81 0027100006 |Spring Washer 7| M4
Il—284 | 0015100616 |pan Head Screw 3| M6X16
1—85 | 0010101020 [Bolt 2 | Mioxzo
1—86 6032201000 |Round Washer 1
1-—-87 6062105000 |Expanding Spring 1







@) FRAME 1/3

NO. PARTS NOS . PARTS NAMES QTY| STANDARD REMARKS

2— 1 6011180000 | Chassis 1

2~ 2| 6011540010 | Front Wheel Axle (L) 1

2— 3| 6011540000 | Front Wheel Axel (R) 1

2— 1 _601i530000 Front Wheel . N S R
._2::__’-'_ ___G_UI 1040000 . Collar _ 1 . R
T— 6 GolllGo000 Shaft ' 1

2— 7 0026100008 Flat Washer 2| M8 o
2— 8_ 0020100008 Nut 91 M3

2— 18 6027100008 Spring Washer 8| M8

2—10 0100000001 Bolt 2 | Mi6x120(%) (545C)

2—11 0020100016 | Nut 2 | Mig

2—12{ 6011043000 | Dust Protect Collar 4

2—13] 0052300450 | O-Ring 41 G—=45

2—14 | 0040146005 | Ball Bearing 4 { 6005 (2NS)

2—15| 6030201000 | Washer 2 o -
2-"16 0027100012 | Spring Washer 2| Miz 3

2—17 | 0010111245 | Bolt 2 | MI2xds (¥) (545C) -
2—18 0052100360 | O-Ring 8¢ P—36 o
_r'::-i‘)— 60115650000 B Free Wheel | B
2—20 | 6061591000 free fWheel pDusE """""" 1 B
2~121 0026100020 Flat Washer 4 Mzo

2—22 [ 0027100020 | Spring Washer 4| M2o

2—23 | 0020200020 | Nut 4 | Mzoxpl.s

2—24 | 0060660000 | Grease Nipple 4 1 UNF1/4 (2811

2—125 0010101245 Bolt 2 | MIZX45 ()

2—26 { 0020100012 | Nut £ | Mi2

2—27 | 6012261000 | Wire Holding Metal i

2—28 0010101050 Bolt 4 MIOX5E0 (1)

2—29 | 6012720000 | Holding Metal 2

2—30 | 6012290000 | Engine Base !

2—31 [ 6012290000 | Fngine Base !

2—a32 | 0100000020 | Bolt ' 4] MBX50 (4)

?—-:Ii— 6152370000 Belt Holder H] ) o o
2--34 | 0010100816 | Bolt T2 | M s

2235 | 6012302000 E;;ine Pulley 1

2—36 | 6016201000 | Washer 1

2~37 | 0100000015 Bolt. 1 { Mg Xxas

2—38 | 0027100008 | Spring Washer 1] M3

2—39 | 0080300035 |V-Belt 1| B-35 B X G350l
17738 [ pbROZOCORT ¢ Y-G T1R-32 IxqnizoLv]







(@) FRAME 3/3
NO. PARTS NCS.- PARTS NAMES OTY | STANDARD REMARKS
2--79 | 0010100616 | Bolt 1| M6XI16
2—80 | 0100000008 | Bolt 1| M6 xz20
2-—-81 6016020010 Shift Mark 1
2—482 6012512000 Handle Stay i
2—R3 6010202000 | Rubber Crawler 2
z— a4 6011346010 | Cover (L) 1
2—85 6011346000 Cover {R) 1




@ LOADING PALLET




(3)LOADING PALLET

1/

NO. PARTS NOS. PARTS NAMES QTY| STANDARD REMARKS

3- 1| 6012600000 |Deck 1

a-- 4| wvzoivvoio [Nut . o Mo e
t—- & 6082302000 | Door Hook o A I P
1-- 4 B062302010 | Door Hook __Z _ . e
3— 8| 6066030000 |Grip 1 '

i— 9 6012303000 | Dump Hopk ]

i—1lo 6062104040 |Return Spring 1

3—11| 0030300530 |Spring Pin 1] ¢ 5X35

3~12 | 6016020000 |Load Capacity Mark 1

J—13 0030103025 |Cotter Pin 2 3 X20

IJ—14] 00201000)2 [Nut 4 M2

3—151{ 0014100815 |[Wing Bolt 2| M8Xxi5

3—-16 | 0014100815 |Wing Bolt 2 | MexI5

3—-17 | 6016020031 |Model Mark 1

-2 GOIGOARONON | Bolt ! : T

321 G0I261000! |Door (Side) 2 ) T
3—22{ 6012632001 |Front Frame 1

o | erreeememrener |4

11




